

McLaren Print System Order

Order No: 60154 Reprint Previous Order No: 23862
Order Date: 2021-02-04
User: Melissa Grobbel
Phone: 8103425108

Ship Location: McLaren Flint - PACU Attn: Melissa
401 S. Ballenger Hwy.
Flint, MI 48532

Forms

Quantity: 100
Paragon Dept No: 30210
Dept Name: PACU
Company Number: 60

Order Total Price: 0.00

Item Number: M-1708-303
Item Description: Anesthesia Post Op Orders
Revision Date: 1/2017
Print: 1 sided black and white
Paper: 20# White Text
Size: 8.5 x 11
Fold:
Finish: None
Drill: None
Misc Info:

McLaren Flint
ANESTHESIA ROUTINE
POST OPERATIVE ORDERS

1. POST ANESTHESIA ORDERS:

- O2 per formula or face mask (Strate to keep saturations greater than 95% or at pre op baseline)
- Monitor IV @ 125 ml/hr
- Perform blood glucose test on insulin-dependent diabetics (if greater than one hour since pre-op)
- Discharge from PACU when criteria met and evaluated by anesthesia

2. PACU

Opoid Pain Medication - parenteral

Dilaudid 0.5 mg IV/PO as needed every 10 minutes for pain level greater than 5 and RR greater than 10, maximum of 4 doses (2 mg)

Morphine 2 mg IV/PO as needed every 10 minutes for pain level greater than 5 and RR greater than 10 if pain not relieved by Dilaudid, maximum of 5 doses (10 mg)

Fentanyl _____ mg every _____ minutes for pain level greater than 5 and RR greater than 10 after 2 mg Dilaudid AND 10 mg Morphine, maximum of _____ doses.

Opoid Pain Medication - Oral

Lorazepam 1 mg PO q 4-6 hr for anxiety or sedation

Acetaminophen with Codeine (12 mg codeine/ 325 mg acetaminophen) 1 tablet _____ q 4-6 hr PO x 1 per moderate pain

DO NOT give opioids if patient has an epidural - call anesthesiologist

Alternative Pain Medication

Ketorolac (Toradol) _____ mg IV PRN moderate pain x 1 (maximum IV dose= 30 mg) (15 mg dose if 50 kg or less or 65 years or older) (Do not give if already given in OR)

Ketorolac (Toradol) _____ mg PO q 6 hr moderate pain x 1 (maximum PO dose= 60 mg) (30 mg dose if 50 kg or less or 65 years or older) (Do not give if already given in OR)

Ibuprofen (Motrin) _____ mg PO q 6 hr mild pain (Do not give if already given in OR) x 1

Acetaminophen (Tylenol) (plain) suppository _____ mg PO PRN mild pain x 1

May give first dose of outpatient pain medication (prescribed by surgeon) before discharge PRN pain

Other Medications:

Capsoic lozenges every 1 hour as needed for sore throat pain, maximum of 3 lozenges.

PACU Nausea and Vomiting (N/V) Medications

Promethazine (Phenergan) 12.5 mg IV/PO (in 50 ml saline over 10 minutes) x1

Ondansetron (Zofran) _____ mg IV/PO q 8 hr

Other meds: _____

3- Discontinue PACU Orders After Patient Transfer

RN Signature _____ Date (required) _____ Time (required) _____

Physician Signature _____ Date (required) _____ Time (required) _____

Page 1 of 1
Revised 1/2017



0400